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SLIP RESISTANCE TESTING OF WOODEN FLOORING

As requested we have conducted an analysis of the Pendulum Slip Value of the 22 mm wood ﬂoonng submltted
with various surface lacquers, as detaﬂed below i .

SAMPLES SUBMITTED

Beech flooring samples.
6.1 - with'1 coat of Junckers High Performance seal
No. 2 - with 1 coat of Junckers IsoLacquer and Friction Plus Nﬂ” @QE‘
yNo. 3 - with 1 coat of Junekers H1gh Performdnce seal w1th anti shp ‘medium 60 +
' anti shp high 90

Reference:

Description: : _
Intended apphcatlon

Pendulum Method,

of Junckers ngh Performance seal
' Direction of Test . Overall average slip
B C- “measurement (PTV’s)

77 76 77
12

> Condition - :

ondiion - |
Dry 78

Wet (water)

' For a complete set of test measurements see Annex A

No. 1

Sample No. 2 - 1 coat of Junckers IsoLacq_uef and Friction Plus

' : " Direction of Test Overall avefege..slip
1 . _ .
Sample Condition ., ‘B measurement (PTV’s)
67 67
No. 2
18 18

Firm:  Jauckers Itd: Signed:
CcQ:  FL

Date:  10th May2007
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For & complete set of test measurements see Annex A

Sample No. 3 - 1 coat of Junckers High Performance seal with anti slip medium 60

: ] L. : :—.:?Directihon.of Té_st “Overa a'vers:tge ship

Sample Condition A B C__ | measurement (PTV's)
D 65 65 63 64

'N.ﬂ- 3 A ,

R “iWe :_(water) tow= S0 ' 53 48 50

Overall average slip
neasurement. (PTV’s)

Average

4.13
) 4.63
201 202 252 | 2217
2300 | 27.0M [ <300 [ <300

[1] Result excluded as an outlier

Surface roughness criterion. These values appl y.to water wet situations.

Slip potential ) Rz value

High slip potential | Below 10 pm
Moderate slip potential | 10 - 20 pm
Low slip potential 20+pm

Firm: Junckers Ltd G
CQ: FLO 150863—07]6
Date: - 10th May:2007 :
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TM 202: 1999 Pendulum Test

The method of test is intended to assess the potential of slipping for people walking on a flooring material.

A pendulum attached to a spring loaded foot fitted with a standard Four S rubber slider is allowed to swing so the
slider contacts a wet or dry test flooring over a'set distance. The extent to which the pendulum fails to reach its
release height on the overswing is determined as a measurement of the slip resistance. The procedure is carried
out in three directions, in one principle direction, at 90° to this and at 45° to the principle direction.

4

stber 2005 al
‘when tested using the Pendulum

Ace roughness meter travelled across the surface of the floor'covering at ten
itface roughness meter travels over a 4mm distance and takes measurements-at 0.8mm
- Rz roughness being the average height from trough to peak over this distance.

rface roughness measurements obtained fro

81 le numbers 1 and 2 indica;_ie that they have a high slip
“potential under water wet conditions. :

Firm:  Funckers Tid .
CQ:  FLO0L50863-0716
Date:  10th May
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CONCLUSIONS

When assessed according to UK Slip Resistance Group guidelines: Issue 3 November 2005, based on the
pendulum test TM2002:1999 (BS 7976-2) the sample coated with Junckers High Performance sealswith anti slip';
medium 60, and that with a coat of Junckers High Performance seal with anti s%ﬁp High 90, each demonstrateda ~*
low potential for slip under both wet and dry conditions. 1

The sample coated with Junckers High Performance seal and the sample with a coat of Junckers IsoLacquer and

Friction Plus; each have a 1o “potential for slip under dry conditions and a high potential for slip under wet

cond1t10ns when assessed according to UK Slip Resistance Group guidelines. These two samples are therefore,
ere. there isa rlsk of water sﬂlages -

_eader
ion Centre

Firm: ]unekers Ltd
CQ: FLO @150863-0716
Date; = 10th May:2007
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Annex A

TM202:1999 Slip Resistance of Floorings — Pendulum Method, Sample No. 1

Test Conditions | Data/Readings B

o | Avera%g Potentlai
80 79 78 771 77 [ 78 [
79 77 76 75 | 771711 Low
o 76 76 74 76 |
13 13 12 12 13
12,

TM202:1999 Slip Resistance of Floorings — Pén ethod, Sample No 4

-| Test Conditions | Data/Readings - Slip

, : e . _ “Potential
A 64 65 647 63

Dry B 66 65 [ .63 62 Low
C 63 63 625 © 62
A 51 50 49 48

Wet B 48 48 47 47 Low
C 48 47 | 4T 47

Firm:  Junckers Ltd ,W
CQ: FLO 150863 07‘16
Date:
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‘SATRA TERMS AND CONDITIONS OF BUSINESS

L. GENERAL
Work done or services undertaken are subject to the terms and conditions detailed below and all other condmons warranties and

representatlons expressed or 1mp11ed are hereby excluded

2. PRICES
~ . Prices are-based on current materlal and produetlon costs, exchange rates, duty and fre1ght and are subject to change without

{-:nonce

mieceipt of a written order and, fl.l]l 1nfermat1on to enable us to proceed
to unforeseen evénts-a ntained, cannot give

ATRA or its

goods. damaged in tra;

within twelve months from date of supply and found d__,
admit no liability for loss, damage or delay consequent on‘an
made by The Centre can'y only the maker '3 guarantes.

9. RESPONSIBILITY e : s
BEvery effort is made to ensure accuracy in descnptlon drawings and other informétion in corrcspondence catalogues, etc but no
warranty is given in this respect and we shall not ‘be liable.for any error therein. The Centre carties out all tests and/or advises
only on the basis that the same are carried out, made or given without any resp: sibility whether for negligence or otherwise.
The Centre and its servants or agents will not be liable for any damage or loss direct-or indirect of whatsoever kind, whether or
not the same results d1rectly or: 1nd1rectly from negligence on the part of The-Centre or its servants or agents,

Firm: Signed:

CQ:
Date:
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10. CONFIDENTIALITY
Unless specifically excluded in the terms of an individual contract between The Centre and its client, the following shall apply to

all reports, advice, drawings, photographs, specifications or data:

i.  The above shall not be disclosed to third parties or used in litigation without the consent of The Centre.

ii.  Where The Centre has given consent to disclosure, the client shall draw the attentios he third:patty’ tthese terms of
business and the basis on which The Centre:undgrtakes test, reportmg and advisifg. The client shall indemnify The Centre
for any failure to do so. 1

iii. The above items are submitted to the client as confidential documents. Conﬁdent1a11ty shall continue to apply after
;_completlon of the busmess but shall cease to apply to information or knowledge which may come into the public domain.

11. ' CONSTRUCTION AND. 1 RATION
The laws of England shall govern all contracts and the parties submit to exclusive Jurls(hctmn of the courts of England, unless

otherwise agreed

Firm: Junckers Ltd
CQ: FLO 0150863 0716
Date: .. 10th May:
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SATRA House, Rockingham Road, Kettering, Northamptonshire, NNt 9JH, United Kingdom
Tel: +44 (01536 410000. Fax: +44 (0]1536 410626, e-mail: Info@satra.co.uk

To whom it may concern,
I am writing to confirm that the following methods of test are the same.

TRRL Pendulum Test
BS 7976-2 Pendulum — Method of Operation
SATRA TM202 Pendulum Test

These are all the same method of test and all utilize a pendutum test device built in accordance with BS 7976-1.

Tt is important that the correct slider is applied to look at shod conditions. In the case of airports then Slider 96
uld be applied in retail and concourse application to represent shod conditions.

In the case of the report conducted on 22 mm Beech flooring with 1 coat of Junckers High Performance seal
with anti slip medium 60 for Junckers Ltd (FLO 0150863-0716) testing was conducted using calibrated Slider
96 (Four S rubber) in accordance with the requirements stipulated by the UK Slip Resistance Group — Issue 3 —
November 2005.

These are the guidelines applied by the Health & Safety Laboratory and are in accordance with the
requirements of BAA Standard — Floors Issue 5 — March 2006 Section 1.2.

I would be happy to discuss this in more details with any persons concerned. I can be contacted with the
following:

Email: stevefi@satra.conk
Telephone: 0044 1536 410000
Direct Fax: 0044 1536 313474

Y ours Sincerely

i,

Steve Ferry
Floorings — Head of Department
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